s=amranas. FCC RF Test Report Report No. : FG420703C

LTE Band 12
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s=amranas. FCC RF Test Report Report No. : FG420703C

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 | 1.10 | 273 | 272 | 450 | 449 | 9.07 | 9.11
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LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM
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T 1 706.94895 MHz 6.36 dBm Oce Bw 1.093706294 MHz TL L 706.95734 MHz 7.83 dm Oce Bw 1.099300699 MHz
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Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
17.21 dBm) ™M1[1 15.75 dBm)
- 1 706.04070 MHz - 707.02050 MHZ]
X 2.727272727 MHz 2.721278721 MHZ
(ERY RPN Tz S L
10d — - 10d - \K
od [ I‘ 0 d L A
| / \
-10 df - -10 de -
—~ S -~
20d = — 20 d = =
S R
(W -
40 df -40 d
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
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Spectrum b ctrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
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Conducted Band Edge

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -22.57 dém -9.57 d& 714.000 MHZ 716.000 MAz 100.000 kHz 715.38362 MHz 12.53 dBm -17.47 dB
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LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date:

19.FER. 2024 14:45:57
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650.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -24.43 dBm -11.48 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.75724 MHz 19.82 dBm -10.18 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99645 MHz -17.62 dBm -4.62 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,00185 MHz -16.58 dBm -3.58 dB
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LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -26.64 dBm -13.64 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.75924 MHz 19.62 dBm ~10.38 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99715 MHz -18.33 dBm -5.33 d8 716,000 MH= 716,100 MHz 30,000 kHz 716.00105 MHz 217,45 dBm Z4.45 dB
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690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -24.39 d&m -11.39 d8 714.000 MHz 716.000 MHz 100.000 kHz 71550150 MHz 11.52 dBm -18.48 db
698,500 MHz 599,000 MHz 30.000 kHz 698.99815 MHz -23.02 dBm -10.02 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00904 MHz -23.23 dBm -10.23 dB
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LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB
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£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -26.00 d&m -12.00 d& 713.000 MHz 716.000 MHz 100.000 kHz 715,77373 MHz 19.69 dBm -10.11 dB
£98.900 MHz | 699,000 MHz 30,000 kHz 698,99416 MHz -21.12 dbm -8.12 dB 716,000 MHz | 716,100 MHz 30,000 kHz 716,00335 Wz -20.60 dBm -7.60 dB
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T
i [ i 1 )
Date: 19.FEB.2024 15:06:0

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum u%,:' Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_|ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm — 10 dBm 5
{ " A || '\
0dB } + Fauam \
-10 dBm | % ‘[m dBm
SPURIOUS_LINE_ABS 'I
20 dem JJJ 20 dBm h\
-30 dBm f -30 dem \
] .
N
-40 dBm P 7 -40 dBm
50 dam - - 50 dem ——
RS ey e
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -25.53 dBm -12.53 08 715.000 Mz | 716,000 MMz 100,000 Kiz TR .51 cB -mWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99585 MHz -25.01 dém -12.01 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00074 MHz 34.84 B iisade
599.000 MHz 702.000 MHz 100.000 kHz 70133317 MHz 8.43 dBm -21.57 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -25.74 dBm -12.74 dB
T
I 1 P

© 19.FEB.2024 15:

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AP9

Page Number 1 A46 of A218




SPORTON LAB.

FCC RF Test Report

Report No. : FG420703C

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m ] m
ectrum = S um v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE |ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P /\ 20 dhine L S
10 dem f ‘l 10 dBm: /’ \
0dB ’ \ 0 dem ‘
-10 dam -10 dBm -
SPURIOUS_LINE_ABS \
-20 dem -20 dBm
-30 dBm A i -30 dBm "J“ Y
40 dem M A\| dBrm ﬁﬂ
o LA IV, b
-50 dem e T Fso|dpmk . -~
0 et I o
i | w.mu.__.—»'*“’f i \ W SV S o L
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts stop 702.0 MHz | |[[Start 715.0 Mz 3003 pts Stop 725.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 608,89555 MHz -25.75 dém -12.75 d8 713.000 MHz 716.000 MHz 100.000 kHz 715,76773 MHz 19.42 dBm -10.58 dB
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£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -32.38 dém -19.38 d& 706.000 MHz 716.000 MHz 100.000 kHz 713.78721 MHz 2.37 dBm -27.63 dB
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LTE Band 12/ 10MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk _ PABS
Line _SPURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES

20 dBm 20 dém:

10 dBm F\ 10 dém {P

0 dei ‘ 0 dem

-10 dBm JI \- 10 dBm J l\

SPURIOUS_LINE_ABS f \
-20 dém f | -20 dBm |

] 1
-30 dBm r \

-30 dBm

-40 dBm i -40 dBm
-50 dBm ’/’ ' hlh’l r.f\\‘), T\k

-50 dem T -
Mr'"{ R L VIV A NNIRY SISV ||| RPN U L U O ALY iy
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -39.02 d&m -26.02 dé 706.000 MHz 716.000 MHz 100.000 kHz 71541558 MHz 18.71 dBm -11.29 dB
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£58.500 MHz £93.000 MHz 30.000 kHz £98,99366 MHz -37.00 dém -24.00 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01593 MHz 37.26 dBm 2426 dB
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Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 625.92085 MHz -55.47 dBm -42.47 dB 30.000 MHz 690.000 MHz 100.000 kHz 633.67927 MHz -55.59 dBm -42,59 dB
725,000 MHz 1.000 GHz 100.000 kHz 977.22914 MHz -54,82 dBm -41,82 dB 725,000 MHz 1,000 GHz 100.000 kHz 945 73487 MHz -54,78 dBm -41,78 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94176 GHz -44.39 dBm -31.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50537 GHz -43.70 dBm -30.70 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95676 GHz -39.44 dBm -26.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94776 GHz -39.52 dBém -26.52 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.02724 GHz -41.14 dBm -28.14 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.41015 GHz -41,07 dém -28.07 d&
_— —_—
( ) ] (| P2 ( )i ] o

Highest Channel / QPSK

Spectrum
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Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 617.73047 MHz -55.53 dBm -42.53 dB
725.000 MHz 1,000 GHz 100.000 kHz 937,53636 MHz -54.84 dem -41.84 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.98025 GHz -44.32 dBm -31.32 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.90276 GHz -39.24 dBm -26.24 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03874 GHz -40.95 dBm -27.95 d&
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LTE Band 12 / 3MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.00 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 14,00 dB

Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 623.03007 MHz -55.35 dBm -42,35 dB 30.000 MHz 690.000 MHz 100.000 kHz 642.52860 MHz -55.53 dBm -42,53 dB
725,000 MHz 1.000 GHz 100.000 kHz 950.43401 MHz -54,67 dBm -41,67 dB 725,000 MHz 1,000 GHz 100.000 kHz 9E5.03318 MHz -54.68 dBm -41,68 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49588 GHz -44.19 dBm -31.19 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95626 GHz -44.15 dBm -31,15dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90226 GHz -39.42 dBm -26.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97925 GHz -39.67 dBm -26.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01675 GHz -40.98 dBm -27.98 db 7.000 GHz 9,000 GHz 1.000 MHz 7.41115 GHz -40.91 dBm -27.91 d&
] 2 L )i w
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Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 617.33051 MHz -55.46 dBm -42.46 dB
725.000 MHz 1,000 GHz 100.000 kHz 927,98809 MHz -54,92 dem -41.92 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.47188 GHz -44.,13 dBm -31.13 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -39.42 dBém -26.42 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04074 GHz -40.98 dBm -27.98 d&
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LTE Band 12 / 5SMHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 632.87933 MHz -55.62 dBm -42.62 dB 30.000 MHz 690.000 MHz 100.000 kHz 627.27975 MHz -55.52 dBm -42,52 dB
725,000 MHz 1.000 GHz 100.000 kHz 926.43837 MHz -54,81 dBm -41,81 dB 725,000 MHz 1,000 GHz 100.000 kHz 965.43129 MHz -54,73 dBm -41,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85326 GHz -44.18 dBm -31.18 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50887 GHz -43.90 dBm -30.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -39.58 dBm -26.58 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -39.51 dBm -26.51 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.06573 GHz -41.00 dBm -28.00 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04874 GHz -40.98 dBm -27,98 d&
] 2 L )i ] w
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20.000 MHz 690,000 MHz 100.000 kHz 62427998 MHz -55.72 dBém -42.72 dB
725.000 MHz 1,000 GHz 100.000 kHz 943,58526 MHz -54.84 dem -41.84 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.95626 GHz -44.,12 dBm -31.12 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.08236 GHz -39,58 dBm -26.58 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03124 GHz -40.97 dBm -27.97 d&
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LTE Band 12 / 10MHz

Date:

19,

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 638.17893 MHz -55.71 dBm -42.71 dB 30.000 MHz 690.000 MHz 100.000 kHz 620.73025 MHz -55.63 dBém -42.63 dB
725,000 MHz 1.000 GHz 100.000 kHz 951.48382 MHz -54,72 dBm -41,72 dB 725,000 MHz 1,000 GHz 100.000 kHz 968.88066 MHz -54,71 dBm -41,71dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86576 GHz -44.02 dBm -31.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63634 GHz -44.16 dBm -31.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -39.57 dBm -26.57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -39.52 dBém -26.52 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01425 GHz -40.86 dBm -27.86 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04374 GHz -40.92 dBm -27,92 d&
] 2 L )i ] w
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Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 690,000 MHz 100.000 kHz 629.57958 MHz -55.52 dBm -42.52 dB
725.000 MHz 1.000 GHz 100.000 kHz 997.77540 MHz -54.89 dem -41.89 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.50987 GHz -44.19 dBm -31.19 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.04937 GHz -39,35 dBém -26.35 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03724 GHz -40.94 dBm -27.94 d&
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0002
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0007
0 Normal Voltage 0.0008
-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0002
Note:

1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.53 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.49 5.77 6.26 PASS
Sporton International Inc. (ShenZhen) Page Number : A60 of A218
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LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

= Spectrum =
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM
Middle CH 5.18 | 5.05 | 9.83 | 10.05
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SPORTON LAB.

FCC RF Test Report

Report No. : FG420703C

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

trum s
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 7B2.5 MHz 14.50 dBm nd@ down 5.175 MHz M1 1 7B1.B6 MH2 13.13 dBm nd@ down 5.045 MHZ
TL 1 779.473 MHz -11.39 dam nd8 26.00 dB T1 L 779.512 MHz -12.97 dbm nd8 26.00 dB
T2 1 784.647 MHz -11.33 dém Q factor 151.2 T2 1 7B4.557 MHz -12.80 dém Q factor
L ] J ) \ JU

J

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.94 dBm) ™M1[1] 15.04 dBm)
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= no 26.00 dB @ ndB 26.00 dB
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 784.158 MHz 15.94 dBm nd@ down 9.83 MHz M1 1 7B1.201 MHz 15.04 dBm nd@ down 10.05 MHZ
TL 1 777.045 MHz -10.26 dBm nd8 26.00 dB T1 L 777.105 MHz -10.60 dBm nd8 26.00 dB
T2 1 786.875 MHz -10.43 dBm Q factor 79.8 T2 1 7B7.155 MHz -10.99 dBm Q factor 77.7
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Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz 10MHz
Mod. QPSK | 16QAM | QPSK | 16QAM
Middle CH 449 | 449 | 9.03 | 8.99
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LTE Band 13
Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

zctrum o Spectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.32 dBm) ™M1[1] 13.50 dBm)
- 783.91900 MHz - 782.91900 MHZ]
4.485514486 MHz Wkc Bre 4.485514486 MHZ
g PN VSRV, RO SRy e 0d ! r > P =Ze
1 | \I
ad 7 t 0 d +
/ \ / \
\ N
tod . 4 10 d L
) h / Y
p [ "\ / \
20 : 1 20 d f =
— v g N
e o Ny
<40 A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.318 MHz 14,32 dam ML 7B2.919 MHz 13.50 dam
T1 1 779.77223 MHz 7.73 dm Oce Bw 4,485514456 MHz T1 L 779.76224 MHz 6.31 dBm Oce Bw 4.485514486 MHz
T2 1 784.25774 MHz 10.01 dam T2 1 78424775 MHZ 7.30 dam
L I 4 [S JL -

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

trum &3 trum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.44 dBm)| MI[1] 16.36 dBm
- 786.9160 MHz - 785.7360 MHz,
- T o 9.030960031 MHz - occ By £.991008991 MHz
1 £ N VY 1 o ef VT A e
10 df T D 10 d L¥.Ca d o E ¢
/ ‘ 7 )
0 d 0 d £ |
! ] 1
10dl L 10 df e \
- ,f’ 7 Y
n / A
204 7 e 20d I A
I~/
a0 30
/ 7
/ /
-40 d v -40 d
i - AR AR N Yoy
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 785.316 MHz 16.44 dam ML L 7BE.736 MHZ 16.36 dsm
T1 1 777.5045 MHz 10.38 dBm Oce Bw 9.030965031 MHz T1 L 777.5445 MHz 8.35 dBm Oce Bw £.991008991 MHz
T2 1 786.53585 MHz 11.19 dam T2 1 786.5355 MHz 10.07 dam
L I 4 [S JL -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG420703C

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬁ ] o
Spectrur Spectrum v
Ref Level 30.00 dem  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14.00 db Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit heck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS D [
10 dem ﬁ 10 dBm ‘1
ode JHI 0dem H
-10 dBm [ -10 derm — I
11 !
-20 dem " \ 20 dem '[‘ l
SPURIOUS. LINE ABS ff \ | SPURIGUS_LINE_aBS_ [ \
-40 dBm — 40 dBm ‘P' .
B e et et [
50 dBm ‘r"’ = 50 dem r [
T ST
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,75425 MHz -57.92 dém —22.99 db 763,000 MHz 775.000 MHz 6.250 kHz 771.33561 Az “Se 11 dbm 231108
775.000 MHz 775.900 MHz 100.000 kHz 775,89955 MHz -45.58 d&m -32.58 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.61094 MHz -46.49 dBm -33.49 dB
775,900 MHz 776.000 Mz 30.000 kHz 77505619 MHz =51,44 dbm —38.44 db 775.900 MHz 776.000 MHz 30.000 kHz 775.98566 MHz -51.98 dBm -38.98 db
776.000 MHz 788,000 MHz 100,000 kHz 777,36064 MHz 20.11 dém -9.89 d& 276,000 MH= 785.000 MHz 100,000 kHz 786 66334 MHe 20,10 dBm “oon de
788,000 MHz 788,100 MHz 30.000 kHz 78800175 MHz -52.14 dém -39.14 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.08257 MHz -49.15 dBm -36.15 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,64580 MHz -45.56 dem -32.56 dB 788,100 MH= 783.000 MHz 100,000 kHz 788.22072 MHz ~42.47 B 26 47 dB
793.000 MHz 806.000 MHz 6.250 kHz 79637013 MHz -57.80 dEm -22.80 d& 793.000 MHz B806.000 MHz 5.250 kHz 803.35714 MHz -57.78 dbm -22.78 dB
.

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
pectrur Spectrum v
Ref Level 30.00 dem  Offset 14.00 dB Mode Auto FFT Ref Level 20,00 dém  Offset 14.00 db Mode Auta FFT
5GL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbipe—fPURIOUS | INE ABS DAKS 20 dbifpe—8PURIQUS | INE ABS paBS
10 dem 10 dém
formy I
0de ! 0 dBm r L
10 dam - JI } -10 dBm — l !
-20 dam j ,\\ -20 dBm ] \
SRURIGUS_LINE_ABS | SPURIGUS_LINE_aBS_
-40 dBm 4'\\-""’1"’\-'\ 40 dBm [y
f/ L - - T
50 dom ] 50 dBm J'M
wruel At -l m
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALimit Range Low Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,71828 MHz -57.39 deém -22.39 db 763.000 MHz 775.000 MAz 6.250 kHz 769.27572 MHZ ~58.08 dbm 23.08 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -37.57 dem -24.57 db 775.000 MHz 775.900 MHz 100.000 kHz 775.67028 WMH= 46,03 dbrm 3303 dB
775,900 MHz 776.000 Mz 30.000 kHz 175,99595 MHz =41,63 dbm 268,62 db 775.900 MHz 776.000 MHz 30.000 kHz 775.97877 MHz -51.24 dBm -38.24 db
776.000 MHz 788.000 MHz 100.000 kHz 778,58342 MHz 6.25 dBm -23.75 dB 776.000 MHz 788.000 MHz 100.000 kHz 785.22478 MHz 6.32 dBm -23.68 db
788.000 MHz 788,100 MHz 30.000 kHz 788,09426 MHz -43.30 dem -30.30 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -38.99 dem -25.99 dB
788.100 MHz 793.000 MHz 100,000 kHz 78907657 MHz -37.25 dBm -24.25 dB 788,100 MH= 783.000 MH2 100,000 kHz 788, 10245 MHz ~35.00 B 52,00 dB
793.000 MHz 806,000 MHz 6.250 kHz 793,07143 MHz -56.31 dBm -21.31 dB 793.000 MHz B06.000 MH2 8250 kiiz 793 55155 MHz 52.60 dBm 17608
Y
i it [ ) o
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SPORTON LAB.

FCC RF Test Report

Report No.

FG420703C

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur o s um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto FFT Ref Level 30.00 d8m Offset 14.00 de Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS DA r
10 0B ] 10 dém J‘l
0 db H 0 dem H
-10 dam - f l -10 dem — l ;
-20 dbm Jl \ -20 dem ( ‘l
SRURIGUS_LINE_ABS T8 | SPURIGUS_LINE_aBS_ 1
-40 dBm PN -40 dBm Jj )
i L NV . " b
~ i o
-50 dBm J[‘“‘ o { 0 dern |r.._, J‘“"H\...,.,,..
gl Rl
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[Start 763.0 MHz 7007 pts Stop B06.0 MHz
P Ei Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 MHz 775,000 MHz 6.250 kHz 765,18781 MHz -57.84 dm -22.84 db 763.000 MHz 775.000 MRz ©.250 khz 750,87512 MHz “57.72 dim T22.72 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,05589 MHz -46.29 dém -33.26 d& 775.000 MHz 775.900 MHz 100.000 kHz 77518735 MHz 46,70 dBm 33,70 dB
775,900 MHz 776.000 Mz 30.000 kHz 77560005 MHz =50,99 dbm -37.98 d 775.900 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -51.84 dBm -38.94 db
776.000 MHz 788.000 MHz 100.000 kHz 777,33666 MHz 19.72 dBm -10.26 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 19.29 dBm -10.72 dB
788,000 MHz 788,100 MHz 30.000 kHz 788.00005 MHz -51.82 dém -38.82 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.02722 MHz -49.16 dBm -36.16 d&
788.100 MHz 793.000 MHz 100,000 kHz 788,25900 MHz -45.44 dBm -32.44 dB 788,100 MH= 783.000 MHz 100,000 kHz 788, 10245 MHz 41,95 B 2595 dB
793.000 MHz 806.000 MHz 6.250 kHz 800.35714 MHz -57.90 dém -22.80 d& 793.000 MHz B806.000 MHz 5.250 kHz 795.08442 MHz -57.75 dbm -22.75 dB
Y

16:11:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
ectrur = s um
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14,00 de Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbire—feuRIOUS L INE AR pabs 20 dhipe—$PURIOUS | INE ABS pASS
10 dem 10 dém
e
. rm ﬂL o dBm Jt “‘1‘
-10 d8m — J l -10 dem: — l i
-20 dBm + -20 dem \
1 o I
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
40 dem [ 40 dBm o [
- T 40 dém v
50 dem rj -50 dBm i
e | ——
T ST
Start 763.0 MHz 7007 pts stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
i Spurious Emissions
Mw | _Rangeup | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.15485 MHz -57.74 dém -22.74 dB 763.000 MHz 775.000 MAz 6.250 kHz 767.68132 MAz -57.05 dbm -22.95 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -39.24 dém -26.24 dB 775.000 MHz 775.900 MHz 100,000 kHz 775.39066 MHz -46.49 dbm -33.49 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -43.34 dBm -30.34 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.92912 MHz -51.06 dBm -38.06 dB
776.000 MHz 788,000 MHz 100.000 kHz 77863137 MHz 5.36 dém -24.64 dB 776.000 MHz 788.000 MHz 100.000 kHz 783,77423 MHz 5.42 dBm -24.58 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00475 MHz -45.49 dém -32.49 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.09086 MHz -38.68 dBm -25.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.30315 MHz -39.68 dBm -26.68 dB 785,100 MH= 753,000 MHz 100,000 kHz 786, 10245 MH= 33,44 dbm 50,44 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.79870 MHz -57.23 dém -22.23 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.26623 MHz -53.80 dbm -18.80 dB
T
] >
Date: 19.FEB.2024 16:05:04
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LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrur =\ s um
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14.00 dg Mode Auto FFT
SGL Count 100/100 ESGL Count 100,100
@1 AvgPwr (@1 AvoPwr
Limit §heck PAES Limit ¢heck PAES
20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS DA
10 dem !n‘ 10 dém Jn\
0 dB J | 0. dem ||
-10 dam =7 L -10 dem — J \
-20 dém I | -20 dém
o I . [l
SPURIOUS_LINE_ABS f I | SPURIOUS_LINE_ABS | T \
-40 dBm I\‘ -40 dBm ,f‘ ‘\
p ~wond PP
50 dBm ‘r’ o f 50 dem I’"“' i }
e B
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emissi Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 768.78422 MHz -57.84 dém -22.84 d& 763.000 MHz 775.000 MAz 6.250 kHz 760.61139 MHz -57.05 dbm —22.95 db
775.000 MHz 775.900 MHz 100,000 kHz 775.24950 MHz -46.38 dBm -33.38 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,00045 MHz -46.34 dbm -33.34 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.91174 MHz -51.81 dém -38.81 d8 775.500 MHz 776.000 MHz 30.000 kHz 775.9584% MHz -52.36 dBm -39.36 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 18,44 dBm -11.56 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,65135 MHz 17.75 dBm -12.25 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03312 MHz -51.75 dém -38.75 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.01404 MHz -49.97 dBm -36.97 dB
788.100 MHz 793.000 MHz 100.000 kHz 792.21434 MHz -45.72 dBm -32.72 dB 788,100 MHz 793,000 MHz 100.000 kHz 788,10245 MHz -45.12 dBm -32.12 dB
793.000 MHz 806.000 MHz 6.250 kHz 79642208 MHz -57.88 dém -22.88 d8 793.000 MHz B06.000 MHz 6.250 kHz 795.04545 MHz -57.94 dBm -22.94 dB
\
) j >
Date 16:0

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ectrur o s um
Ref Level 20.00 dém  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14,00 de Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES Limit fheck PABS
20 dbe—beupious Line ans DAKS 20 dbife—$PURIOUS | INE ABS pass
10 dem 10 deém
0 dB ‘ A—IL 0 dem: ‘f . {
10 dem — [ | -10 dBm — ] |
-20 dem / ! 20 dem | |
. \ e / L
SPURIOUS_LINE_AB! J ] | SPURIOUS_LINE_ABS ‘_._}' \'-r‘,w
-40 dem 40 dBm
TM e T
50 dem -50 dBm et
) ] —
e Ty
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||[Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emissi Spurious Emissions
__Rangelow | RangeUp | REW | Fraquency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 768.85614 MHz -57.78 dém -22.78 db 763.000 MHZ 775,000 Mz 6,250 Kz 788 50840 Mz 202 dbm 50008
775.000 MHz 775,900 MHz 100,000 kHz 775,89055 MHz -41,10 dem -28.10 d& 775.000 MHz 775,900 MHz 100.000 kHz 77517038 MHz 46 41 dBm 3541 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.96648 MHz -44.88 dBm -31.88 dB 775.000 MHz 776.000 MHz 30,000 kHz 375.90008 Mz 51.26 dm 3526 db
776.000 MHz 788,000 MHz 100,000 kHz 780,99301 MHz 4.37 dem -25.63 d 776.000 MHz 785,000 MHz 100,000 kHz 8% 32068 MHe 452 dBm 25 48 db
788.000 MHz 788,100 MHz 30.000 kHz 788,09066 MHz -45.99 dem -32.09 d8 788.000 MHz 788,100 MHz 30.000 kHz 788,06349 MHz -41.96 dBm -28.96 dB
788.100 MHz 793,000 MHz 100.000 kHz 788.10245 MHz -41.17 dBm -28.17 dB 788 100 MH= 793.000 Mz 100.000 kHz 788 23951 MHe 37 01 dBm 2401 db
793.000 MHz 806,000 MHz 6.250 kHz 793,31818 MHz -57.73 dém -22.73 dB 293,000 MHz 506,000 Mz & 250 ks 733 11095 Mie 5480 chm 1980 B

]" 1

Dats: 19.FEB.2024 16:06:00
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LTE Band 13/ 10MHz / QPSK LTE Band 13/ 10MHz / QPSK
Band Edge / 1 RB Band Edge /1 RB

pe
Ref Level 30.00 d&m  Offset 14,00 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 14,00 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PAR
20 dbjfe _SPURIOUS | INE_ABS paBS 20 dblite _BURIOUS | INE_ABS pAk
10 dem Ir‘ 10 dam {“
0 d&m “ 0dBm H
-10 dBm [ \ -10 dBm t
[
-20 dB — -20 dBm JL
o [ e [
SPURIOUS_LINE_ABS ] SPURIOUS_LINE_ABS J| i
-40 dBrv / \ -40 dBm T
/ ‘”\ PN
-50 dBm A -50 dBm f
o m.-ww_wr_m - SIS RN I h"‘-«u.‘,. .
-60 dBm [ b -60 dBm J
e —— ~~
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 768.55235 MHz -68.02 dBm -33.02 dB 763.000 MHz 775.000 MHz 6.250 kHz 771.97303 MHz -68.04 dBm -33.04 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -53.98 dBm -40.98 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.24051 MHz -55.91 dBm -42.91 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -57.88 dBm -44.88 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -62.02 dBm -49.02 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 20.00 dBm -0,01 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.42358 MHz 19.80 dBm -10.20 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.01034 MHz -61.63 dBm -48.63 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.00005 MHz -53.85 dBm -40.65 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.43042 MHz -55.14 dBm -42.14 dB 788,100 MHz 793.000 MHz 100.000 kHz 786.32273 MHz -51.75 dBm -38.75 dB
793,000 MHz 806.000 MHz 6,250 kHz 79403247 MHz -67.63 dBm -32.62 dB 793,000 MHz 806.000 MHz 6.250 kHz 79474675 MHz -67.02 dém -32.02 d&
_— _—
{ )t J L . ( )| ] [ b

19.FEB.202
LTE Band 13/ 10MHz / QPSK
Band Edge / Full RB
Ref Level 30,00 dém Offset 14,00 dB Mode Auto FFT
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
20 dbife—SBURIOUS | INE ABS pARS
10 dem
0 dém [ i
-10 dBm I[ ‘[
20 dB ‘ |
R L / \“v
SPURIOUS_LINE_ABS f/ [ 7~ s
-40 dBrv
s0d “"‘-v_.|
7 ~
-60 dBm
e R
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -65.52 dBm -30.52 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -42.38 dBm -29.38 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97448 MHz -46.07 dBm -33.07 dB
776.000 MHz 788.000 MHz 100.000 kHz 784.25375 MHz 3.42 dBm -26,58 dB
788.000 MHz 788.100 MHz 30.000 kHz 788.01464 MHz -34.06 dBm -21.06 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.35699 MHz -28.77 dBm -15.77 dB
793,000 MHz 806,000 MHz 6,250 kHz 703.38312 MHz -44,30 dBm -2,30 dB
L
L VA 4 -
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LTE Band 13/ 10MHz / 16QAM

LTE Band 13/ 10MHz / 16QAM

Band Edge /1 RB

Band Edge /1 RB

Ref Level 30,00 dém Offset 14,00 dB

Mode Auto FFT

Ref Level 30.00 dBm  Offset 14,00 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS DARS 20 dblite _BURIOUS | INE_ABS paks .
10 dem Ir‘ 10 demr ”
0 d&m ‘ i 0dBm f
-10 dBm I} i -10 dBm |
I
-20 dg L -20 dém o
|
e [ i an [
SPURIOUS_LINE_ABS r‘i \ SPURIOUS_LINE_ABS ) {
40 der 7 \\ ~40 dBm ‘\«
-50 dBm i Y -50 dBm ,w,l T
R AT VO Lo | oW LN [Wne Y
e ]
-60 dBm F’ " -60 dBm i\"
e || T
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[[start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.08791 MHz -67.80 dBm -32.80 dB 763.000 MHz 775.000 MHz 6.250 kHz 772.22478 MHz -67.95 dBm -32.95 dB
775.000 MKz 775.800 MHz 100.000 kHz 775.78447 MHz -54.79 dBm -41.79 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -56.29 dBm -43.29 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -58.32 dBm -45.32 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.9553% MHz -61.31 dBm -48.31 d&
776,000 MHz 788.000 MHz 100.000 kHz 777.50040 MHz 18.96 dBm -11.04 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.42358 MHz 18.60 dBm -11.40 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.09585 MHz -61.51 dBm -48.51 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.04171 MHz -52.82 dBm -39.62 dB
788,100 MHz 793.000 MHz 100.000 kHz 790.45210 MHz -55.27 dBm -42.27 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.74371 MHz -48.99 dBm -35.99 dB
793,000 MHz 806.000 MHz 6,250 kHz 800.47402 MHz -67.57 dBm -32,57 dB 793,000 MHz 806.000 MHz 6.250 kHz 7099.17532 MHz -66,07 dém -31.07 d&
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LTE Band 13/ 10MHz / 16QAM

Band Edge / Full RB

Ref Level 30.00 d&m  Offset 14,00 d& Mode Auto FFT
SGL Count 100/100
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Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -66.16 dBm -31.16 dB
775.000 MKz 775.800 MHz 100.000 kHz 775.89955 MHz -43.83 dBm -30.83 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -48.17 dBm -35.17 dB
776,000 MHz 788.000 MHz 100.000 kHz 785.45255 MHz 2,75 dBm -27.25 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.02812 MHz -36.66 dBm -23.66 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.15620 MHz -32.13 dBm -19.13 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.14935 MHz -47.51 dBm -12,51 dB
— _—
L JL ) i
FEB.20 16:24:05

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AP9

Page Number

1 A70 of A218
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FCC RF Test Report

Report No. : FG420703C

LTE Band 13/ 10MHz / 64QAM

LTE Band 13/ 10MHz / 64QAM

Band Edge / 1 RB

Band Edge /1 RB

Ref Level 30,00 dém Offset 14,00 dB
SGL Count 100/100

Mode Auto FFT

Spectrum

Ref Level 30.00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto FFT
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 768.37662 MHz -67.92 dBm -32.92 dB 763.000 MHz 775.000 MHz 6.250 kHz 772.77622 MHz -68.03 dBm -33.03 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.85729 MHz -56.15 dBm -43.15 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.03372 MHz -56.70 dBm -43.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -60.45 dBm -47.45 dB 775,900 MHz 776.000 MHz 30.000 kHz 775.91284 MHz -62.06 dBm -49.06 dB
776,000 MHz 768.000 MHz 100.000 kHz 777.58841 MHz 18.02 dBm -11,98 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 16,09 dBm -11.91 d8
788.000 MHz 788.100 MHz 30.000 kHz 768.01414 MHz -60.87 dBm -47.87 dB 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -56.61 dBm -43.61 dB
788,100 MHz 793.000 MHz 100.000 kHz 790.34930 MHz -55.48 dBm -42.48 dB 788,100 MHz 793.000 MHz 100.000 kHz 768.15629 MHz -54,15 dBm -41.15 dB
793,000 MHz 806.000 MHz 6,250 kHz 705.34416 MHz -67.76 dBm -32.76 db 793,000 MHz 806.000 MHz 6.250 kHz 79474675 MHz -67 44 dém -32.44 dB
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LTE Band 13/ 10MHz / 64QAM

Band Edge / Full RB

SGL Count 100/100

Ref Level 30,00 dém Offset 14,00 dB

Mode Auto FFT
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.51039 MHz -66.87 dBm -31.87 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -47.94 dBm -34,94 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.59406 MHz -51.03 dBm -38.03 dB
776,000 MHz 788.000 MHz 100.000 kHz 785.03207 MHz 1.52 dém -28,48 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.06429 MHz -38.85 dBm -25.85 dB
788,100 MHz 793.000 MHz 100.000 kHz 786.38636 MHz -33.98 dBm -20.98 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.09740 MHz -48.21 dBm -13.21 dB
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